	Trial
	Phase
	Regimen
	OS (median)
	PFS (median)

	Burris et al
	3
	Gemcitabine 1 g/m2 wkly x 7, followed by 1 wk off and then wkly x 3 every 4 wks
	5.65 months
	2.25 months

	ACCORD 11
	3
	·  Oxaliplatin 85 mg/m2 day 1 over two hours, followed by

·  Leucovorin 400 mg/m2 over two hours

·  Irinotecan 180 mg/m2 day 1 over 90 minutes, concurrent with the last 90 minutes of leucovorin, followed by

·  5-FU 400 mg/m2 bolus, then 2400 mg/m2 as a 46 hour continuous infusion
	11.1 months
	6.4 months

	Moore et al
	3
	Gemcitabine 1 g/m2 wkly x 4 + erlotinib 100 mg po daily
	6.24 months
	3.75 months


	Abstract 213
	1b
	Gemcitabine 1 g/m2 wkly x 3 every 4 wks + IPI-926 PO daily
	
	> 7 months

	Abstract 227
	1 & 2 (data from phase 1)
	Gemcitabine 200 mg/m2 wkly x 4 + 90Y-hPAM4 wkly x 3 every 4 wks
	7.7 months
	


